S0849 GMA Baseplate Pull Data
4/4/2003

W. W. Hansen Experimental Physics Laboratory

STANFORD UNIVERSITY

STANFORD, CALIFORNIA 94305-4085
GRAVITY PROBE B RELATIVITY MISSION

GMA BASEPLATE PULL DATA

S0849 Rev —
April 03, 2003
( /ﬁ/\ / el T/ 2/n3
Prepared and Approved by{ (. Gray ! Daté
GMA RBesponsible Engineer
Qﬁ/?/k M Y3z/0 =
Appros‘f'ed by: Robert Brufirley Date
Payload Teghnical Ma
1/3 03
A&p/l{roved by: J. Mester ~ Date
GMA Technical Manager
Approved’ﬁ% Aﬁ.ﬂgan Date

/Syst)em Engineering

Jomnees 2> 4/a]o=
Approved by: D. Ross U Dhte
Program Quality Assurance Manager

ITAR Assessment Performed/‘l . ITAR Control Req’d? [ ] Yes

%0 47,57 0} Tjom Lang‘enstein




S08409 GMA Baseplate Pull Data

REVISION RECORD

4/4/2003

Rev Date

Comments

Purpose:

Documented data taken at Composite optics, Inc. for the GMA Pallet threaded inserts. The data
evaluates the “pull” forces required for failure. The data indicates that the inserts meet the PLSE-
12 Requirements shown below. (Test requirements — 450psi minimum / test results confirm
~1210psi average for 3 tests) This exceeds the required safety factor of 2.0 ultimate for the

baseplate.

Requirement:

PLSE-12 Requirement

Para Title

Requirement

Method

3.7.8.12.1 Structural
Safety
Factors

The inertial safety factors for the
GMA shall be 1.25 for yield and 1.5
for ultimate for all structure except the
base plate; the safety factor for the
base plate shall be 2.0 for ultimate.
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FROM ¢ PHONE NO. : 6215317 Jan. 31 2882 B4:90°PM P6
" Repert Dats: Jan 3, 2002
‘ Comgosite Optics Ing,
. : Mechanical Test Lap
’ 9617 Distribution Ave.

San Diege, CA 92121 USA

Lab Number: 24955 PWT
Methed: Flatwise/ii Tensiie(ASTM Cag7)

Test Oata: Jan 3, 2002
Data path: HATWDATAZS

Operator 10: BILL
Sample Inputs:
Work OrdcrlFStep N/A
Temp. (deg F) T3'F
Panel Thickness 1.550
Materin) AL SKIN/AL CORE
Pragram No/Name 1730R
Speciman Arag Paak Load Ftu Ftu
.1 R * N, MR
1 3.860 §019.3 1267.5 8.73%
2 3.576 47814 12028 8.2
3 3.968 A4598.8 1168.0 7.691
Maan 3.968 4799.8 12007 8.340
Stav 0.008 2108 54,6 0.378
%Cov 0.200 4.4 4.5 4.513
Specimen Cammants:
1:8KIN TO CORE
2:8INTO CORE
3:SKINTO CORE
Test Inputs:
Load Lirmit H} 22000 Lb
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